
31-134, 31-135, & 31-136
12” DISC

FINISHING MACHINE
AFM-5E

PART NO.416-02-651-0010
Date: 10/18/01

Page1/ AFM-5E /DEB



1 SEE CATALOG ABRASIVE DISC
2  1085259 DISK ASSY, INCL:
3    901-03-030-0761 1/4-20 X 1/2" FLAT HD SCREW
4    901-04-190-0201 5/16-18 X 5/16" HEX SOC SET SCREW
7  416-02-091-0002 TILTING TABLE
*  416-02-395-0001 TRUNNION ASSY, CONST OF:
8    416-02-095-0001 TRUNNION
9    901-06-450-2250 04 X 3/16" ROUND HD SCREW
10    951-02-010-7820 TILT SCALE
11    416-02-095-0001 TRUNNION
12  904-01-010-1614 FLAT WASHER
13  901-01-060-0612 1/4-20 X 5/8" HEX HD SCREW
14  406-03-138-0004 KNOB
15  928-01-021-4125 SPRING
16  904-01-031-2925 FLAT WASHER
17  416-02-327-0002 CLAMP W/ROLL PINS
18  422-04-075-5001 POINTER
19  901-02-010-0502 1/4-20 X 1/4" ROUND HD SCREW
20  420-01-111-0003 STUD
21  416-02-054-0005 GUARD
22  961-01-010-7499 HOLE PLUG
25  82-041 MOTOR - 115/230V, SINGLE PHASE

 86-038 MOTOR - 208V-230V/460V, THREE PHASE
26  901-01-060-0607 5/16-18 X 3/4" HEX HD SCREW
27  904-01-010-1605 3/8" FLAT WASHER
28  904-10-031-2097 WASHER
30  416-02-005-0003 BASE
31  904-02-020-1704 3/8" LOCK WASHER
32  901-01-060-0642 3/8-16 X 1" HEX HD SCREW
34 n 31-138 SUB BASE, INCL:
35    901-01-060-0645 3/8-16 X 3" HEX HD SCREW
36    904-01-010-1606 3/8" FLAT WASHER
37    406-03-137-0005 NAMEPLATE
37A    1087794 RIVET
38  52-346 SWITCH - SINGLE PHASE MANUAL PUSH BUTTON

 52-348 SWITCH - SINGLE & 3 PHASE PUSH BUTTON MA
**  52-702 THREE PHASE MOTOR STARTER
**  52-704 SINGLE PHASE MOTOR STARTER 
39  901-01-060-3118 5/16-18 X 3" HEX HD SCREW
40  904-02-010-1703 5/16" LOCK WASHER
41  904-01-010-1605 3/8" FLAT WASHER
45  416-02-314-0002 BRACKET
**  406-00-752-0001 WARNING DECAL

* NOT SHOWN ASSEMBLED
** NOT SHOWN  

Page 2/ AFM-5E /DEB

Ref.
No. Part No. Description

REPLACEMENT PARTS



** n 50-142 ENCLOSED STEEL STAND, CONST OF:
75    904-02-010-1703 5/16" LOCK WASHER
76    901-03-010-0762 5/16-18 X 5/8" HEX SOC HD SCREW
77    406-03-318-0002 CABINET ASSY
78    901-06-443-1806 10- X 1/2" HEX HD SCREW
79    436-01-123-0008 SIDE PANEL
80    436-01-305-0001 SUB BASE
81    901-01-060-0607 5/16-18 X 3/4" HEX HD SCREW
83    902-01-503-1514 5/16-18 FLANGE NUT
85    438-01-011-0020 INSULATOR
*    438-01-011-0051 BUSHING INSULATOR
86    438-01-011-0065 PLUG

* NOT SHOWN ASSEMBLED
** NOT SHOWN  

Page3/ AFM-5E /DEB

Ref.
No. Part No. Description

______________________________________________________________

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta Machinery strictly enforces the policy of repairing or replacing any damaged or missing
standard safety equipment on machines presented to Delta Authorized Service Centers for service/repairs. Any product that is
presented to a Delta Authorized Service Centers for repairs which contains missing or damaged standard safety equipment will
have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid such
charges only if the missing safety component is supplied to the service center at the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the
Delta Technical Publications Department or through your service outlet.


